LEVEL 5

10 inch Mega Box-4-768
Schematic # |Part # Description Schematic # |Part # Description

1 7254/10" Blade 25 9685|Rubber Box Tire

2 7267|10" Blade Holder Assembly 26 9719|Black Box Wheel

3 72174-40x1/4 Screw 27 7177|Brass Washer

4 9219|Screw 28 9280|10" Axle

5 9268|10" Blade Holder Bracket 29 7178|Brass Washer

6 9598|10" Mega Front Plate 30 9237|Axle Bolt

7 7015|6-32 Lock Nut 31 9597|Right Mega Side Plate

8 9613|Plastic Washer 32 7212 |Right Shoe

9 7792|Latch 33 9258]|10" Metal Hinge
10 7798 |Washer 34 979914-40 Screw
11 7793|6-32 Screw 35 9267|10" Pressure Plate
12 9596|Left Mega Side Plate 36 8306|Pressure Plate Nut
13 7224 |Repair Clip 37 8232|T Nut
14 7239 |Left Shoe 38 9916|Wing Nut
15 /012|6-32 Screw 39 8303[10-32x1 inch Screw
16 9701|4-40 Screw 40 9273|Pressure Plate Spring
17 9621|10" Mega Bottom Plate 41 8305|Spring Anchor
18 9240|Pressure Plate Spring Holder 42 8291|8-32x3/8 Screw
19 9245|6-32 Screw 43 8270/10" Gasket
20 8302[10-32 Lock Nut 44 7251|Dial
Z1 7177|Brass Washer 45 7216|7 & 10 inch Blade Holder Spring
22 7063 |Bearing 46 7223|Dial Adjustment Nut
23 8301 |Box Wheel Bolt 47 7213|Brass Pins
24 7118 |Bearing

L-168 10"Mega Flat Box




SENE




	4-768 10 Mega Flat Box-list.pdf
	4-768 10 Mega Flat Box

